6054

NOTICES
DEPARTMENT OF BANKING AND SECURITIES

Actions on Applications

The Department of Banking and Securities (Department), under the authority contained in the act of November 30,
1965 (P.L. 847, No. 356), known as the Banking Code of 1965; the act of May 15, 1933 (P.L. 565, No. 111), known as the
Department of Banking Code; and the act of December 19, 1990 (P.L. 834, No. 198), known as the Credit Union Code, has
taken the following action on applications received for the week ending September 19, 2017.

Under section 503.E of the Department of Banking and Securities Code (71 P.S. § 733-503.E), any person wishing to
comment on the following applications, with the exception of branch applications, may file comments in writing with the
[...]
Minimum

Concentrations (mg/L)

Daily
Average

Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report
Report

The proposed effluent limits for Suboutfall 202 are based on a design flow of N/A MGD.
Mass Units (Ibs/day)

Parameters

Flow (MGD)
Internal Monitoring Point
Chloroform
Internal Monitoring Point
Pentachlorophenol (ug/L)
Internal Monitoring Point
2,3,4,6-Tetrachlorophenol (ng/L)
Internal Monitoring Point
2,3,7,8-Tetrachlorodibenzofuran
(pg/L)
Internal Monitoring Point
2,3,7,8-Tetrachlorodibenzo-p-dioxin
(pg/L)
Internal Monitoring Point
3,4,5-Trichlorocatechol (ug/L)
Internal Monitoring Point
2,4,5-Trichlorophenol (ng/L)
Internal Monitoring Point
3,4,6-Trichlorocatechol (ug/L)
Internal Monitoring Point
3,4,5-Trichloroguaiacol (ug/L)
Internal Monitoring Point
3,4,6-Trichloroguaiacol (ug/L)
Internal Monitoring Point
4,5,6-Trichloroguaiacol (ug/L)
Internal Monitoring Point
2,4,6-Trichlorophenol (ng/L)
Internal Monitoring Point
Tetrachlorocatechol (ng/L)
Internal Monitoring Point
Tetrachloroguaiacol
Internal Monitoring Point
Trichlorosyringol (ug/L)
Internal Monitoring Point

Average
Monthly

Report
6.2
XXX
XXX

XXX
XXX

Daily
Maximum

Report
10.4
XXX
XXX

XXX
XXX

Minimum

XXX
XXX

XXX
XXX

Daily
Maximum

Concentrations (mg/L)

Daily
Maximum

XXX
XXX
5.0
2.5

31.9

10
5.0
2.5
5.0
2.5
2.5
2.5
2.5
5.0
5.0
2.5

Maximum

XXX
XXX

XXX
XXX

The proposed effluent limits for Outfalls 001, 102, 003-010 are based on a design flow of N/A MGD.

Consisting of non-polluting stormwater from the site, alone or in combination with other wastewaters.

PENNSYLVANIA BULLETIN, VOL. 47, NO. 39, SEPTEMBER 30, 2017

Instant.
Maximum

Instant.
Maximum

XXX
XXX



NOTICES 6071

In addition, the permit contains the following major special conditions:
e Solid Waste Disposal

e Chemical Additives

e Stormwater

e Certification in Lieu of Monitoring for Chloroform

e Best Management Practices

e 2° Temperature Rise

e 316(a) Thermal Variance Verification

e Control of Stormwater Runoff

e Monitoring Waiver

o Water Quality Based Limits at or Below Detection Limits—Dioxin

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is not in effect.

PA0265268, Sewage, SIC Code 8800, Charles Meuser, P.O. Box 6, Youngsville, PA 16371. Facility Name: Charles
Meuser SRSTP. This proposed facility is located in Brokenstraw Township, Warren County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage.

The receiving stream(s), Unnamed Tributary to Brokenstraw Creek, is located in State Water Plan watershed 16-B and
is classified for Cold Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public
water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.

Mass Units (Ibs/day) Concentrations (mg/L)

Average Average Average Instant.
Parameters Monthly Weekly Minimum Monthly Maximum Maximum
Flow (MGD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX 9.0 XXX
Biochemical Oxygen Demand XXX XXX XXX 10.0 XXX 20

(BOD;)
Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX 1,000
Geo Mean

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

PA0265187, Sewage, SIC Code 8800, Christine Mueller, 1491 Bimber Run Road, Tidioute, PA 16351. Facility Name:
Christine Mueller SRSTP. This proposed facility is located in Limestone Township, Warren County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated domestic
sewage from a single family residence.

The receiving stream, Bimber Run, is located in State Water Plan watershed 16-F and is classified for cold water fishes,
aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.

Mass Units (Ibs/day) Concentrations (mg/L)

Average Average Average Instant.
Parameters Monthly Weekly Minimum Monthly Maximum Maximum
Flow (GPD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX 9.0 XXX
Biochemical Oxygen Demand XXX XXX XXX 10.0 XXX 20

(BOD;)
Total Sﬁr)spended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX
Geo Mean

In addition, the permit contains the following major special conditions:

e Requirement to submit an Annual Maintenance Report and a Discharge Monitoring Report
e No stormwater admitted to the treatment system

e Aerobic tank pumping requirement

e Solids handling

PENNSYLVANIA BULLETIN, VOL. 47, NO. 39, SEPTEMBER 30, 2017



6072 NOTICES

e Abandonment of the treatment system (for public sewage)

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

PA0265136, Sewage, SIC Code 4952, 8800, Unity Presbyterian Church, 1857 Mercer West Middlesex Road, Mercer,
PA 16137. Facility Name: Unity Presbyterian Church Properties SRSTP. This proposed facility is located in Lackawan-
nock Township, Mercer County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated sewage.

The receiving stream is located in State Water Plan watershed 20-A and is classified for trout stoking, aquatic life,
water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0005 MGD.

Mass Units (Ibs/day) Concentrations (mg/L)

Average Average Average Instant.
Parameters Monthly Weekly Minimum Monthly Maximum Maximum
Flow (MGD) Report XXX XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX 9.0 XXX
Biochemical Oxygen Demand XXX XXX XXX 10.0 XXX 20.0

(BODy)
Total Suspended Solids XXX XXX XXX 10.0 XXX 20.0
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX
Geo Mean

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

PA0221902, Industrial, SIC Code 0831, 2499, Matson Lumber Company, 132 Main Street, Brookville, PA
15825-1213. Facility Name: Matson Lumber Corsica Plant. This existing facility is located in Union Township, Jefferson
County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated industrial waste and stormwater.

The receiving stream(s), Unnamed Tributary of Little Mill Creek and Coder Run, is located in State Water Plan
watershed 17-B and 17-C and are classified for Cold Water Fishes, aquatic life, water supply and recreation. The
discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0001 MGD.

Mass Units (Ibs/day) Concentrations (mg/L)
Average Average Average Daily Instant.
Parameters Monthly Weekly Minimum Monthly Maximum Maximum
Flow (MGD) Report XXX XXX XXX XXX XXX
Daily Avg
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Chemical Oxygen Demand (COD) XXX XXX XXX XXX Report XXX
Total Suspended Solids XXX XXX XXX 30 100 100
Oil and Grease XXX XXX XXX 15 20 30
The proposed effluent limits for Outfall 003 are based on a design flow of 0 MGD.
Mass Units (Ibs/day) Concentrations (mg/L)
Average Average Average Daily Instant.
Parameters Monthly Weekly Minimum Monthly Maximum Maximum
Flow (MGD) Report XXX XXX XXX XXX XXX
Daily Avg
pH (S.U.) XXX XXX XXX XXX Report XXX
Chemical Oxygen Demand (COD) XXX XXX XXX XXX Report XXX
Total Suspended Solids XXX XXX XXX XXX Report XXX

In addition, the permit contains the following major special conditions:
e Requirements Applicable to Stormwater Outfalls

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is not in effect.

PENNSYLVANIA BULLETIN, VOL. 47, NO. 39, SEPTEMBER 30, 2017



NOTICES 6073

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, 484.250.5900.

WQM Permit No. 1517406, Sewage, Walmoore Holsteins, Inc., 1826 Howellmoore Road, West Grove, PA 19390.
This proposed facility is located in Londonberry Township, Chester County.

Description of Action/Activity: Construction of an HDPE-lined Manure Storage Pond.

WQM Permit No. 4617407, Sewage, Bucks County Water & Sewer Authority, 1275 Almshouse Road, Warrington,
PA 18976.

This proposed facility is located in Springfield Township, Montgomery County.

Description of Action/Activity: Construction and operation of a sewage pump station.

Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915. Phone: 570-826-2511.
WQM Permit No. 4517402, Sewage, Borough of East Stroudsburg, P.O. Box 303, East Stroudsburg, PA 18301.
This existing facility is located in East Stroudsburg Borough, Monroe County.

Description of Proposed Action/Activity: The project is for the replacement of raw wastewater pumps, grit removal
equipment, and other associated appurtenances at the wastewater treatment plant. There will be no change to the
permitted hydraulic or organic capacity at the treatment plant.

WQM Permit No. 5217403, Sewage, PA American Water Co. (Marcel Lakes Wastewater Treatment Plant), 800
West Hershey Park Drive, Hershey, PA 17033.

This proposed facility is located in Delaware Township, Pike County.

Description of Proposed Action/Activity: The “Phase II Project” Marcel Lakes Wastewater Treatment Plant upgrades
include: New “wet weather” polymer additive system for Sequence Batch Reactors (SBRs) with previous relocation of
phosphorus treatment chemical injection to SBRs by prior owner/operator; Replacement SBR decanters; Conversion of
tertiary clarifier into equalization tank with new mechanical mixers/pumps; Replacement sludge pumps at sludge
pumping chamber; Replacement Ultraviolet Disinfection System; New re-aeration unit; Replacement aerobic digesters;
and associated piping, appurtenances, etc. No change to overall plant hydraulic/organic load capacity proposed.

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone: 717-705-4707.

WQM Permit No. 5070402 A-1, Sewerage, Loysville Village Municipal Authority, PO Box 133, Loysville, PA
17047.

This proposed facility is located in Tyrone Township, Perry County.

Description of Proposed Action/Activity: amendment of the DEP—WQM permit # 5070402.

WQM Permit No. WQG0211703, Sewerage, North Middleton Authority, 240 Clearwater Drive, Carlisle, PA 17013.
This proposed facility is located in North Middleton Township, Cumberland County.

Description of Proposed Action/Activity: general permit for sewer extensions and /or pump stations.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meaduville, PA 16335-3481.

WQM Permit No. 4317408, Sewage, Francis Simendinger, 1182 East Lake Road, Transfer, PA 16154-2724.

This proposed facility is located in Delaware Township, Mercer County.

Description of Proposed Action/Activity: Single Residence Sewage Treatment Plant.

WQM Permit No. 4317409, Sewage, David Lewis & Suzanne Glosner, 130 East Avenue, Greenville, PA
16125-2638.

This proposed facility is located in West Salem Township, Mercer County.
Description of Proposed Action/Activity: Single Residence Sewage Treatment Plant.

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities

Southeast Region: Waterways & Wetlands Program Manager, 2 East Main Street, Norristown, PA 19401. Telephone
484-250-5160.

NPDES Applicant Name & Receiving
Permit No. Address County Municipality Water/ Use
PAD090010 St. Luke’s Quakertown Hospital Bucks Milford Township Unnamed Tributary to

Unami Creek

PENNSYLVANIA BULLETIN, VOL. 47, NO. 39, SEPTEMBER 30, 2017



6074 NOTICES

Northeast Region: Waterways and Wetlands Program Manager, 2 Public Square, Wilkes-Barre,

Carbon County Conservation District, 5664 Interchange Road, Lehighton, PA 18235-5114.

NPDES Applicant Name &
Permit No. Address County Municipality
PAD130009 Brian Stroup Carbon Lower Towamensing

425 Springhouse Ln
Palmerton, PA 18071

Pike County Conservation District, 556 Route 402, Hawley, PA 18428.

Township

NPDES Applicant Name &
Permit No. Address County Municipality
PAD520004 PA Dept. of Transportation Pike Greene & Palmyra

55 Keystone Ind Park
Dunmore, PA 18512

Townships

Southcentral Region: Waterways & Wetlands Program, 909 Elmerton Avenue, Harrisburg,
Crawford, Section Chief, 717.705.4802.

Applicant Name &

Permit # Address County Municipality

PAD210012 Carlisle Moose Lodge # 761 Cumberland Middlesex Township

Renewal of 25 E. High Street County

PAI-0321-12-003 Carlisle, PA 17013

PAD210011 SDKM WPT II, LLC c/o Cumberland West Pennsboro
Clarius Partners, LLC County Township

200 W. Madison Street
Suite 3401
Chicago, IL 60606

PA 18701-1915.

Receiving
Water/ Use

UNT to Hunter Creek
and Buckwha Creek
(HQ-CWF), MF

Receiving
Water/ Use

Wallenpaupack Creek
(HQ-CWF, MF) East
Branch Wallenpaupack
Creek (HQ-CWF, MF)
Kleinhans Creek
(HQ-CWF, MF), Sand
Spring Creek (HQ-CWF,
MF) EV Wetland, EV
Wetland

PA 17110-8200, Nathan

Receiving
Water/ Use

Letort Spring Run
(Designated Use: CWF;
Existing Use: HQ-CWF)

Big Spring Creek
(Designated Use: CWF,
MF; Existing Use:
HQ-CWF, MF)

West Branch Mount
Rock Spring Creek
(WWEF, MF)

VII. List of NOIs for NPDES and/or Other General Permit Types

PAG-12 CAFOs

CAFO Notices of Intent Received

Northcentral Region: Clean Water Program Manager, 208 West Third Street, Williamsport, PA 17701.
NPDES Permit No. PAG124832, CAFO, Curvin Martin, 322 Hatchery Road, Dalmatia, PA 17017-8210.

This existing facility is located in Lower Mahanoy Township, Northumberland County.

Description of size and scope of existing operation/activity: The facility is comprised of approximately 37,224 ducks.

There is a total of 100.23 AEUs.

The receiving stream, Unnamed Tributary of Mahantango Creek, is in watershed 6-C and classified for: Migratory

Fishes and Warm Water Fishes.

The proposed effluent limits for the operation/activity include: Except for the chronic or catastrophic rainfall events

defined as over the 100-year/24-hour rain storms, the CAFO general permit is a non-discharge NPDES permit. Where
applicable, compliance with 40 CFR Federal effluent limitation guidelines is required. The general permit requires no
other numeric effluent limitations and compliance with the Pennsylvania Nutrient Management Act and the Clean
Stream Law constitutes compliance with the State narrative water quality standards.

MS4 PAG-13 Notices of Intent Received

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES Waiver Application Pollutant Reduction
Permit No. Applicant Name & Address Municipality, County Submitted (Y/N) Plan Submitted (Y/N)
PAG136380 California Borough Washington California Borough, Yes No

County
225 Third Street
California, PA 15419

Washington County

PENNSYLVANIA BULLETIN, VOL. 47, NO. 39, SEPTEMBER 30, 2017



NPDES
Permit No.

PAG136125

PAG136186

PAG136382

PAG136336

Applicant Name & Address

Dawson Borough
PO Box 68
Dawson, PA 15428-0068

Everson Borough
232 Brown Street
Everson, PA 15631-1108

East Vandergrift Borough
Westmoreland County

254 Kennedy Avenue

East Vandergrift, PA 15629

Glenfield Borough
265 Dawson Avenue
Sewickley, PA 15143-2225

NOTICES

Waiver Application
Municipality, County Submitted (Y/N)
Dawson Borough, Y
Fayette County
Everson Borough, Y
Fayette County
East Vandergrift Y
Borough,
Westmoreland County
Glenfield Borough, Yes

Allegheny County

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401.